



Intertape Polymer Group
50 Abbey Avenue, Truro, Nova Scotia, B2N 5G6

Certificate of Analysis # 36479

Section 1.

Customer :	AQUAMASTER		
Plant Order No :	0037366		
Customer Order No			
Product Description	AQUARRLLD24	BLACK/BLACK	10/10 Mil

Section 2.

Roll No :	D90219002
Roll Width :	154 inches

Properties Tested :

Pick Count [ASTM D2646] (per/inch)	9.6/9.4
Weight/sq.yd [ASTM D751] (ozs)	15.9
Mullen [ASTM D3786] (psi)	370
Tensile Strength/Warp [ASTM D5035] (Lbs)	130.4
Tensile Strength/Fill [ASTM D5035] (Lbs)	160.7
Grab Strength/Warp [ASTM D5034] (Lbs)	
Grab Strength/Fill [ASTM D5034] (Lbs)	
Tongue Tear/Warp [ASTM D751] (Lbs)	
Tongue Tear/Fill [ASTM D751] (Lbs)	
Trapezodial Tear/Warp [ASTM D4533] (Lbs)	
Trapezodial Tear/Fill [ASTM D4533] (Lbs)	
Flame Test (NFPA 701)	N/A

Section 3.

Comments : **This roll number is representative of the run.**

QA Representative : *Donald W. Inacio* **March, 4, 2009**